FORMULA CAR

I/10th SCALE RADIO CONTROL
DIRECT-DRIVE HIGH PERFORMANCE

FORMULA

= =
( — |

EX %55
{35 FAERBA

BH

=

-
Instruction Manual

ly.

BEEEFMA-ITY, /BREEATRER, ~ Al pictures for image onl

hitp://WwWww.streetjam.co.jp



MEAHILCHIICHN T BFndr < FTEELY,

| EHATIEBLRE,
Study the instruction thoroughly before assembly.

WL e LA TEL DT EEE

« BFEROEIL - ETEINBZBICIE. BT REEOHNMIERVLEHRZTOTTEL,
Bz eERIEER

- RETHEEREHE, —EEZAAARER, EiLeHR,

BSAFETY INSTRUCTIONS

+ Children assembling should progress with adult guidance for safety concerns.
A supervising adult should also read the instructions if a child assembles the model.

WA DR

RPN E BB FROVBIBFATITOEVTTEL, BmPREMEZOICANSE, FEREICEIKRTY.

- MRIEEDFICL T NBE BEHAND T EL. A—FREm. FRBRENH BRI, BEVRSDIAEVTRFEEIC SHEKATE L,
- ABIGHEIEERICRBE THHH T EV. 2ADORNEZIEET HFIC KW HEIEEENRNITT > TETEY,

ARSI AT IENMEL LY E T, BIFENBICEORIEEZERLTTEV. Ay 2—F 4 7E%ERT 2RIEREHVETDT,
TEEENDHDHESTARICHLIEDTRELTREL,

HATEERFICRERE LEVE S TEETEL, RnHH<E > TV SMREEEH I THRSFHTIFRLTTEL,

c TISRT a0y VEGRIE EEVINT BIRIE. U L BRROTRAERMED S HDTRAEICEFELTTEL,

- EEREPORRENERIE. RYEHRAL—XICEMET 2 0EEER LIEAHIITTTIEL,

- BRRIEERICER L TTFEV, RO TATH o156y 3— I 2BRBRIENHY Y, T, EREFI— MEIEGETPRESEM LEVEL S ENWVICELHTTEL,
c BEYHEE. AEICKROENEEZEELTTEV, KBRIORVSATIEEZTO>TTEL,

c REM, EITHREOBESAL SHEIMIFEEASBEFICECTIT>TIREV, SBASICERINTOVEVLIR, BEETD LREMEDETPETUHEISRDICRETERWNEENHYE T,
WEARNEE

- HERFENERETHHAES, SHROEMREERAOPRER.

- THHEEHT, BEEUHESRARY. B—BAREN. BHARFER, FEREBEREREHE.

- A ARSI EMRE R, BEEEREEREREN AR ERIEITES.

FEEARFERETIR, BHAMCBESHNERABEENIE. ERARNSIERSERREE, TMEREANATIER, HEIENEANA.

- EEARFEIEAESE. THERARNSHSERFITE.

- EREBREAE, BREERNER, EIENENA.

* I REBEND RERENE D R EAEIER B EMETES.

- EARERRE L. RSB RFRGERERNGER. RGSEIREAEEEIEBREENT D MME,

- AEDIR MR, BERBARPERETES, NRETERPESELELHNIFR. SUETH, BENARERIRHIEEERET D IIENIEH.
CELERE, ERABEMEARENR. LHEDERRFHISITET LR,

BINSTALLING CAUTIONS

« Parts assembling should keep out of reach from children. Injury or death might be caused if children put small parts in mouth or cover their heads with poly bag.
+ Fully check parts and quantity matching before assembling, if there is any NG or missing parts please contact the buying shops immediately.

+ Read carefully and be sure fully understanding the instructions before assembly to enhance assembly is proper and efficient

+ There are different tools using in the assembly. Please follow the instruction to choose proper tools and extra care while using cutters and sharp tools to avoid personal injury to user and people around.
« Be careful the sharp parts to avoid hurts in assembling.

+ Pay attention to the surrounding when cutting plastic parts to avoid injury.

+ Make sure rotating parts and starter parts working properly and smoothly.

+ Wires connecting properly to avoid electric short circuit. Well organized wires and keep them away from rotating parts and ground surface.

+ Please follow the manual steps to assemble as safety and functional concerns. Any behavior not following the manual may cause a dangerous or functional problem.
+ Please apply the paints in a draft area and be sure to keep away from fire.

WETROEE

c REFIFPAT®. RICH—RAT—F v FTIL—IVEFOTESETTFEL,

c NEE. BEDANSKRODD BB TIEHERICES RV TREL,

cRICH—EEBRENRT 54, ASHO STV TRBEDHBEDY FO—IVTELGLEZENDBYET, HRBLEFEN. BEMOEWEFRTESE TFEL,
cABRICRICAH—EESETVBADNNZHEE. BEHNELGSHEVWL I ERBERIELESDTTEL,

* RICA—ITIEKDICBVEBREERENTE Y ET., FNDAREEDH BB TESE S L. RICAAENTY, RETBEERHHVET,
- RICH— DS (F. NV b 24 VE) dEEETCEYET, /Ny 7 —Eikd. BESDICFE-NEVNTTIEL,

c ETRIEEONERICESIENGVET, AT F YA EEE T HREANPBE SN TH ST TFEL,

WITEHEHRAER

« SHTEREMISFTR R/C BAMNEE LEFRAE TR,

- B AR R]IUTE B SE At A B EHPE THRHME

- A% R/CERERERIRM, BrtRA—ERIDEREERMNER. BT S iLB ERE I TR

- BELEEAMTERGE R/ICENAR, BeERER, FOaMHTEE,

+ R/C B L BBERAMIKNEM, ERIREREIISPTIRNES, R/ICERBHIBE. RENGER,

+ RIC EHVERENERS) (%R, M. WBa% ) URERA e, PrllE LSk, H7iiE.

- BHEERRRESERRERE. METRES(FENSRESARBET.

BOPERATING SAFETY PRECAUTIONS

+ Practicing R/C Cars in appropriate and safety areas only.

+ Never run R/C Cars on the road or improper area.

+ R/C Car is operated by Radio thru air wave frequency. To avoid interference from another radio please operate it in proper areas.

+ Please double check the frequency when other racers surround to prohibit from the same frequency and losing control to the R/C models.

+ Some parts equipped on the cars are non-waterproof. Operating in wet place may damage the R/C equipment and unexpected acceleration.
+ Do not touch any rotating parts(Gears. Belts. wheels) after connecting battery to avoid any injury caused by the high speed rotating.

« After operating, please hold the maintenance until R/C car and parts cool down from heat.

SJF01 Manual 01 Copyright 2013 (C) STREET JAM Co. Ltd.



—_ S N N—-1- —\-\
[ g BEeH I
HEHERIFEBL AR
Study the instruction thoroughly before assembly.

#HAILCHI

LY

WETRIAFIE

ORICH—ZRA VDT DL IBDLICEEET,

@77 (RE=FRI> bO—=3) ORAYFHOFFITGE>TWEBEERERE. NV T —2EHRLET,
OREHDT VT EMIEL. A1 v FEONICLET, EEHEIEBICBEEDRVRETHERLTTEL,)
@77 (RE=FKO>vbO—3) DALY FEHONICLET,

MOPERATING PROCEDURES

-(Place R/C car on a stand and leave the wheels idle spinning.

+@Make sure turn off the ESC before connecting the battery.

+®Pull out the antenna and switch on the Transmitter.(Make sure Transmitter always stay at high power condition.)
+@Turn on the ESC (Electronic Speed Controller).

MRS AIER
¢ RIC BMEBTEHHES LRI IZEHE,
- QHERE FEIRERAFARITE OFF &, #E LEM.
GHIHERBNRAR, KRMITH. CERREREHNTaEERER, )
-@ﬁ%i&?ﬁﬁ%ﬁﬂ’ﬁ%%ﬁﬂﬁﬁo

WETRT FIR

O7Y7 (RE=FIY bA—3) DALY F=ZOFFICLET,
QN T ) —DEGERENLET,
ORBEDAA v F& OFFICL, 7T T ZRHET,

WIRHEREIER BPROCEDURES AFTER FINISH OPERATING
O EFRIRBFHIBARAR I, +(@Turn off the Electric Speed Control.
- OIS EAHEREE +@un-plug the battery.

+®Turn off the Transmitter and put back the antenna.

GRS, KRR,

W\ 7 ) —DE) L
N\ T ) — IS BOFBFEIR S TREL,
N\ T ) —ZFBET DS, RELFAMCTIT2TREL. MABVIIHH BB PEIRE G DB COITEIZRIT TREL,
N\ 7 ) —DRBPAEBICABRRZERLTCFEL, BRBI DL, RBDBERATZEREAHYET, /Ny 7 ) —DREARRICAVBEEVESITEELTREL,
cETRONY T U—IE@ELEGESEH. BMYVBWTERLTTREVL, EfERT 5L\ 7 —DFaZHED S5, AAPEZEVTHSTELTTEL,
CARBILGESN\Y T)—IE—R O E—HEITRTHEVTTEL, DRI THNTEEBBERDOERBEICANSEEDHSNAEIC TR TTREL,
WEHHEREAR
SBRER B PAROERAAE .
- ERBHER, BERLHEET. SEEE SIS ERNSR, TETRE.
BMEFRBHFNBHEEAERL. BEFRENGE, ENERSERENGER. FIBTEEBNEEES.
- BHESREEBHENSE TRELEZINIE. SREANEEINSIMERE FRESREETRE.
- ERMBMBDR—AINER, SHINR KRREEEEENEDEALIKE,

EBATTERY

+ Please read the instruction before use.

+ Charging battery at safe place, DO NOT dispose battery in heat, fire or water.

+ CAUTION DO NOT let battery over heating while charging. Over charging will be dangerous and cause to fire.

« The battery will be at high temperature so please pay more attention after using. Continual charging will shorten the battery life, please charge it after fully cool down.
- Please follow the government recycle regulation. Do not dispose the used battery and regular garbage.

BE—2—0H]YHEW\
BRI BOHBEICR > TTFEL,

cE—2—DEELETRE. E—2—RNEERE LY BRHNROE I BRIENHVET, E—2—DTL—0710%ETIBIE E—2—%ZLoHVEEL 7.2V Tld%k< 3~ 5VIRETZEREIL LTTREL,

B2 —ORBEICK S TREPHNGA VT F VY ADRBEEVET, BRNICI)—Z2 T LY. TSV E—2—DBEET I VDNR> TERORIMT HEDA VTV RELTFEL,
s PV E—2—DOMEEICEDE TRIRLTTEV, @EF VL THEWMER, E—2—DOMREAFTDICRBEFRG AW, Fthd RIC AHDIRBICEBHNY T,
cETEROE—2—IFERICHREGD A, BURWTERLTTREV, FERETTHEE—2—%2EHHFHICG24. AHPEEBLNTHSETLTTREL,
WEENFERAR

SRIKER R EPRIHIERAAE(E
C INREEETEMGE, FENANIEIEE, ﬁﬁﬂﬁﬁ?ﬁﬁﬁ’] B, EHENEER, HERERBEE, RELU7.2V, BLL3 ~ 5V HNIZEIFEE,
- REBREENBERTEMEHNRE. EHER ERERBRIEER, R FEREEEEETERSRELF.
- SEIKIE EE AR IR L Eaﬁ@?—?ﬁ’]ﬁiﬁkbﬁ’ﬂ%ﬁ. LB EEN AL, WEERE A R/C EEEBHRE,
C IRHEERENBEENER TRELESINIE. EREANERENSHTRE, BRESAEREER.
EMOTOR
+ Please read the instruction before use.
+ CAUTION Motor in idling will cause inside damage and parts might jump out with danger. Please fasten the motor before starting and idle spinning at 3-5V instead of 7.2V.
+ Maintaining and cleaning the motor regularly. When using the brush type motor, please change when brush damaged.
- Please select the Gear Ratio in compliance with the motor specification. Motor will not function well with improper Gear Ratio and cause damage to other R/C equipment.
+ The motor will be at high temperature so please pay more attention after using. Continual using will shorten the motor life, please use it after fully cool down.

KBESFF Y ML T,

HARCEFEMC DD ERTRERERNDS HOptions

Jak X &R ped Transmitter X FHEShTOBETLLHY ET,
7v7 X EFEER X Electric Speed Controller X _

r—— X AR X Servo X MAR RS R E A M PR FE B R,
E_s— X B X Votor X ﬁB‘JﬂEEEE{#—ﬁM‘T,

Nory— B Battery HHMRER M ZHH

l\ ‘i; Ul % o EAREE o Battery Charger - ¥ The accessories are enclosed subject
ik x G X Body x to the different car models.

KT+ BERHS— B EERER Color Painting for Body Shell

E=F VX7 BEIHR Pinion Gear

24X wha Tire

wA—L WiE Whee |

EIR (JIgCEMELCLD) EIR (BOBEERDDR) M Tools (Excluded)

TIRAESA1—= (K, +FRET Phillips Screwdriver

STVARYTF ¥ Radio Pliers

A HF Tweezers

NY = Eip)l Scissor

hvs— ¥ Cutter

—ZDMYRYFELRIZE L TERBBTF S, —Hi WS FRBETRER, -—Other |ike sand papers please prepare as necessity

BIA (ARBRICEAREATNIHD)

BIR (FAEBRXNTAR

MTools (Included)

RALYF AAHRF Hex Wrench
B—=URy I LLUF ARRARILF Turnbuckle Wrench
TELUF +FIRFE Cross Wrench

SJF01 Manual

02

Copyright 2013 (C) STREET JAM Co. Ltd.



#H B 2 A

TS
ER)—

Additional remarks

ERSEHE

Using parts

Alumi BAG E_s_ghk
BEEEE 1
Motor Mountx I pcs
E—4—HRy F

EEEERE 1
Motor Pod  x I pcs

EERHRAAR-Y—
Q::jfmgigmﬁﬁ 9

Ride Height Spacer x £ pcs
No.B BAG

N—FRFEOR—)L A6
MBMH]:O A6 KB ()
Ball End Screw 2
(HARD) A6 x £ pcs

2x5mm Fr v TR 21—
2x5mm7Ag BEIZ #k
2X5mm

Cap Screw Black x 2 pcs

(o

RELTL—F

RIER 1

Bottom Plate x 1 pcs
T4 vTTI0 b
RREEE 1
Rear wing mount x I pcs

No.D BAG

] O ]

A xT b

X 1
Main Shaft x I pcs
106022 A1) 2% (10x6x3mm)
N\ EEBERAS LS+
| EE=EANE

106022 &%
J Ride height insert x 2 pcs

1060ZZ Bearing x 2 pcs

0 E-5—YOV DAL

2x5mm FrvIADY1—

2x5mm A BEER KR

E-R-3IVUhk
BEEEE

Motor Mount

E—A—<OY FOEDF|

3x6mm FAEZ
3x6mm [EIFAIREE
3x6mm Button Head Screw

P 4939+
REEEE

Rear wing mount

6 XM I%T FOEDF (T

XI{:;{DW b - )

: " 10602z KPYVY

Main Shaft4/ 1060ZZ ¥

// S 1060ZZ Bearing
—~ /J>>/

2x5mm Cap Screw Black

BEEEEMNES

Motor Mount Assembly

N—FEQR—)L A6
3 A6 EBRTEIE#R(FE)
N Ball End Screw(HARD) A6
fh}
'
5EE E BRI

Motor Mount Installation

oy T

Main Shaft Installation

BHERER Y-
R EZ AN
. Ride height insert

B0 YT IIRETIR-JEBRUTTEL,
e AEFERRARMKENER,

\U/

Refer to setting page for ground clearance adjustment.

HELTL— b
Fa//&gﬁ
7
S

Bottom Plate

3x6mm MEA
3x6mm MEERHR
A 3x6mm Counter Sunk Screw

1060Z2Z XPYVY
1060ZZ EhA&
1060ZZ Bearing *,

SJFO1 Manual

03

Copyright 2013 (C) STREET JAM Co. Ltd.




#H B 25 A

Alumi BAG

£

FINIDUTA
EEEA 1

Diff House A x | pcs
TINIDUYB
EREMB 1

Diff House B x | pcs

IN—T 19 FRIS—FX7 64P93T
KEH64PIIT 1
Perfect Spur Gear x | pcs

No.D BAG

115022 A7 1) %7 (11x5x4mm)
115022 8k 1
1150ZZ Bearing x | pcs

128022 A7 1) 24 (12x8x3. 5mm)
128027 #h% 1
1280ZZ Bearing x 1 pcs

dm FABUFY M(TFTUD)
4mm fEREIRIE (D)
4mm Nylon Lock Nut(Flange) x

1 pcs
2 pes

TFIUVY
SR
Diff. Ring x

JIIVASS
M
Spring Washer  x

©l

O

2 pes
8 pcs

TIR—IL
S
Diff. Ball (Chrome) x

No.A BAG

T2 R—LTITUR
M R

Ball Diff. Grease 1g x 1 pcs

Alumi BAG

ims| ||lIH

=7 TH—
EWAEE AR

Wheel Adapter

LJO

6x11lmm # 5 —AR—4—
6x11mml@ig
6x11mm Collar Spacer

x1 pcs

x1 pcs

No.D BAG
3x3mm £y RS ) 21—

3x3mm Lk fFiRER
S 3x3mm Set Screw Black x 2 pcs

BURERMES

Ball Diff. Assembly

@ N=ILTIDHAHILT

4mm FAOVFYNMIZVY)
4mm fEBESRIE(MR)
4mm Nylon Lock Nut (Flange)

M)\
ﬂﬂ.ﬁ/aﬁﬁﬁ
Spring Washer

115022 K7
1150ZZ &%
1150ZZ Bearing

TINDIVTA
EEEFA
Diff House A

128022 X7V . |
1280ZZ B
1280ZZ Bearing

TV |
EEME
Diff. Ring

&

R=ILTITYUR
=R
Ball Diff. Grease

R=ILTITUR |
=R N
Ball Diff. Grease

lef Ball

N=710 b2 =F7
REHH6E4PIIT
Perfect Spur Gear

Position to insert the diff. ball
\ v

T IR—IEALLE
SREMBIEAGE

=TT
=

Diff. Rlng

TINDIUTB
Z=EEB
Diff House B 7

~N
7709 FIROFHE A TR—ILTIDHHER
BEABLTUEEN, —RETHIDIAH , 1/4EER
RULTGZEL,

CORA VM T I NRA U NEDET,

AU ERERIEM R R ERARRSE
AR, —REIE, BEEIR1/4E,
IDYLA-E-%:N N

Please use the tightness that lock in Nylon
Lock Nut(Flange)to adjust the Ball Diff effect.

Lock to tight at first time, then turn back 1/4
turn.

RBEENRE

Ball Diff. Installation

e R—ILTF JDED T

3x3mm Y hADY1—
3x3mm LE 8%k
@ ® 3x3mm Set Screw Black

6x11mm H5—
6x11mmpRIR

6x11mm Collar Spacer

3x3mm Y AD1—
3x3mm 1E{ToRfk

@ ' i 3x3mm Set Screw Black

A

RA=)L7HTH—
AR E SR
_ Wheel Adapter

SJFO1 Manual

04

Copyright 2013 (C) STREET JAM Co. Ltd.



j_-uj I \/ F # '\"‘yja) Hy D 1# (j- Eﬁﬁgﬁlgﬁaﬁon
Z-RIVEVEE T RIS B ERIZ TS,
B REHE AT LA E RS,

# 5 B

Alumi BAG Please make sure the holes are aligned before to insert the needle pin.
TITIVRFyy T VN
- 2x13mm —— FILEY
zage 2x13mm B8t
Diffend capx 1 pcs 2X13mm Needle Pin
3x3mm E?;ﬁ‘é’;gl_
3x3 THRAER T
No.D BAG 3§3:: Set Screw
3x3m £y kAT Y 21— Black
3x3mm Lk ft iRk 1 —
= TIIVRFvy
3x3mm Set Screw Black x 1 pcs LEgm
l:l Diff end cap
2xX13m =—FJLEY
2x13mm #H&t
2x13mm Needle Pin x 1 pcs \\

FIFYIICEY P AD1-ERIEHL |
ThOTINDIVTILVNET , RO
BEEAZTHDI-FILEVERE AL,
HO@ENTINIIVTDRIDBEY A
D)1-EfEHANTTEL,

B TIRER T R EERERE, R
BAGE R R A E R, BT
HEREMEHEA, B RER
LG I R RHR. ~
Please lock in set screw on Diff end
cap, then mount the Diff end cap to
Diff house. To make sure the holes are
aligned before to insert the steel

Needle pin. As the picture from the F7)\"hJVHA
hole of Diff house to lock tight the set %?égﬁx')

screw. Diff House A

EENRS
E - g - @ Hy D 1¢ ( ii:ral’aiftion
58—, EZAVETPEFVMIGR
HRBIVELEEAOT, FRIABIES, o
B BEETERAMEAERESE I
FERITHER. f
Motor, Pinion Gear not included in the kit
please preparation by user.

N
~

3x10mm FAER
3x10mm [EFER %K
3x10mm Button Head Screw

.....

3x6mm FAEA
3x6mm [EISEIEAK
3x6mm Button Head Screw

,- 2.5x5mm ME2A
7" 2.5x5mm MMEELZHR
2.5x5mm Counter Sunk Screw

E—R—IUETyN—
BB EEIR 1
Motor Mount Upper x 1 pcs

@ E—R—IVVT7IIN-0
1\ el R

B E L R
NO'B BAG l\itorl%lgzunt Upperﬁstallation e

4.3m ERy bR—L 25x5mm MERA - E-H=YIV TS~
(0 25x5mm IIEERAS * L BEEEE LR

2.5x5mm Counter Sunk Screw Motor Mount Upper

4. 3mm BREk 2
4.3mm Pivot Ball x £ pcs

A3mm Bk 00000 T meee-alll)
4.3mm Pivot Ball

SJFO01 Manual 05 Copyright 2013 (C) STREET JAM Co. Ltd.



# 5 EH

T/ \—

TBAR x1 pcs

SJF F1 )3—
SJF F1 &4 /SJF F1 Parts

R=Lo— b7 urR—
qer

BRI

R—L—ta7
mmm 3

Ball Sheet Lower x J pcs

Ball Sheet Upper x 3 pcs
No.B BAG

4.98mm ERY kR—)

4.98mm Bk 3
4.98mm Pivot Ball x J pes

1.6x5mm Fx v TRY 1) 1—
1.6 x 5mm FEERAR 6
16x5mm Cap Screw x U pcs

IMovxy—=Y
TER
Main Chassis x

1 pcs

Alumi BAG
Y7 EIN—RTF—
BRI 1
Rear Damper Stay x | pcs

No.B BAG

O

A—FEDﬁ—

M EREEIZE (

Ball End Screw 2
(HARD) A4 x £ pcs

)L A

TERATES

T-BAR Assembly

9 TN—DFEHILT

j{—
L= A==k PyIS—
- BRERE E
N @ N ’ Ball Sheet Upper
.27 4.98mm

@ 4 f/!|\_! & g i 4.98mm Pivot Ball

—)Ly—hO7

5 . Tﬁﬁ@m@

&/“‘1|..\=D/ ~ ‘,1\!;!., B \efvt\i/b‘g - Ball Sheet Lower

-
-
-

.- 4.98mm ERybR—)L

_ 1.6x5mm FryFAD1—
.-*1.6x5mm H EEIEHE
- 1.6x5mm Cap Screw

THHRE

T-BAR Installation

@ TIN—OHED{F

MU=
FEH

Main Chassis

3x6mm MEZ
3x6mm MEEIRHR
3x6mm Counter Sunk Screw

A

BRI ENRE

Installation of Rear Damper Stay

m PN —AT—DENA

[JTf’;)/ \—27—
BmExE .
Rear Damper Stay ~~

N—FEOR—)L A4
A4 BREEIZHR(EE)
Ball End Screw(HARD) A4

3x8mm MEZ
3x8mm MEEHRH#k
3x8mm Counter Sunk Screw

1

SJFO1 Manual

06 Copyright 2013 (C) STREET JAM Co.,Ltd.



#H B 25 A

@ ATPIIT DA HILT Bammme

3x8mm FAEA
. -7 3x8mm [EIZEIRKR

ZE;') VGT—L . '6' 3x8mm Button Head Screw
-. Steering arm x 2 pcs I KE O A4 - [ Sy
1y & 63022 X7U
A4 SREBIZHH(EE) & 6302Z B
8|_|© Ball End Screw(HARD) A4 [ |[ [@Jp 63027 Bearing

RFTIVIT T 6302Z APYIY 3x5x0.3mm ¥ L\
HEE R 62022 WK T B dy o PO0Im BR
Steering bridge x 1 pes 63022 Bearing St o x9<03mm Shim
No.B BAG ;%%7:1;7%1/ N—REOK—)L A4

A4 BREBIZAH(HE)

Steering bridge Ball End Screw(HARD) A4

N—RERKR— n, M
MIIIH]IIIIB]ZO M G (
Ball End Screw 3
pcs

(HARD) A4 x 3x5x0.3mm ULy 27

3x5x0.3mm E F
3x5x0.3mm Shim

No.E BAG

Steering arm

‘B AT PV QBT hmee

63022 A7) % (6x3x2. 5mm)
63027 % 2
630ZZ Bearing x & pcs

3xdmm FAEA
A77—LTL—h 3x4mm EIBEIRGR T =
R EER 1 3x4mm Button Head Screw R, |
Arm Lower Plate x 1 pcs

[ me] |

3x5x0. 3mm Ly
@ _ 3x5x0.3m 2R 4
3x5x0.3mm Shim x “r pcs
85022 N71) >4 (8x5x2. 5mm)
85072 4
850ZZ Bearing x = pcs

. 85022 RPYVH
% 85027 EhK
"' 850ZZ Bearing

85022 X7YVY
85027 B ~:
850ZZ Bearing

Alumi BAG
l:ﬂ” AFTYVTRZ b .- g‘%‘/’j’rﬁn
arE AFPUVTEA S e
Steering Post x 2 pes CE I Steering Post
Steering Post
- e
Alumi BAG x“r‘- Arm Lower Plate
- 1
< T\__ﬂ
AR AV T—LIIU MM UH—b =
REREHE 4
Suspension Arm Mount Insert x “F pcs 3x6mm MLE'Z
3x6mm MEBEIRHRE

3x6x4mm H5— 5 3x6mm Counter Sunk Screw
@ 3x6x4mmpmIR 4

3x6xdmm Collar x “r pcs

o8, 9,59 _ EERBEENR

7';—'?/’3;:(1) L (A7) m D 7&2“} ya J? Ao)Hy 01# (j- 1Lov%riilp?nsio?§r§m Installation

RRE

Front arm(lower) x 2 pcs e YARY Y37 LRIV M-t

AEAERE
i t rt
- N O@a uspension —I’In— Y -O:U‘::'L ~r:s~e~ D@Q
YARY YAV T~ LMY~ ORE, 2 TD 3 T ==
BB EL T CREETAL, Nl 185mm
iﬁ%ﬁ%%gﬁiﬁﬁmﬂﬁﬁﬂ&ﬁ ' U f—
HORENE, ’ﬁ
<=

) 70y 7= L(07)

ATRET)

Make sure the direction of Suspension Arm
Front arm(lower)

Mount Insert and the screw position when
assembled.

20V 7—=L(A7)

BHEE(T)

Front arm(lower)
3x6x4mm HT7— _,—“ .~
3x6x4mm [RER <. °+, 3x6x4mm 7J7—
3x6x4mm Collar s ) 5

= ~ 3x10mm FAEZ
\ J E 3x10mm [E|ZELZHk
1 @ 3x10mm Button Head Screw

SJF01 Manual 07 Copyright 2013 (C) STREET JAM Co. Ltd.



#H B 25 BA
@ ERy |~7R—)|/2 N

BRIk

Pivot Ball x
SJF F1)%—
SJF F1 &4 /SJF F1 Parts
FHRE—IYUpTL—F FO-
18 7 [E 78 B2 (%) 1
Caster Mount Plate Narrow x | pcs

2 pcs

© |

No.B BAG

O

3x6xInm H5—
3x6x1mm fR¥R

3x6x1mm Collar x

N—FREQR—
A6 EREEITAE (
Ball End Screw

(HARD) A6 x

}b A6

2 pcs

No.D BAG

3x6mm £y FRY 1) 21—
(D 3x6mm Jt{ffﬂ?ﬁ

3x6mm Set Screw Black x

1 pcs

R—ILT 2 K (S) Ra-3)
H?EE}H;(s)(Ra 3)
Ball End (S)(Ra-3) x

(ChEm

2 pcs

F—RF—L (030)
1‘1}1&%%;?’5*(23T>
Servo arm (23T) x

1 pcs

T H—RF—L (25T)
A AR 2R HEE RS (25T)
Servo arm (25T) x

1 pcs

No.B BAG
4.3x3mm /\— KERR—)L
4.3x3mm EREELZHR(FE)
4.3x3mm

1 pes

Ball End Screw(HARD) x

Fv23—=YOY T L= bOEDFF

N—REDR—)L A6
A6 ZRERERR(EE)
Ball End Screw(HARD) A6 "‘%

3x6x1mm A7—
3x6x1mm [RIR
3x6x1mm Collar

3x8mm FAEA e

3x8mm EFELEHE -

3x8mm Button Head Screw

F025-39Y N IL—k FO-

18 £ [E] 5 BE (%)

Caster Mount Plate Narrow

MESERELT
HHELAL—RITEKESIC
FHELTTSLY,

EEHEW

A,
RERT G RE A GEIRS B F

Note install direction, adjust to not shake and smooth action.

@ AT PVIOY—ROy ROFEH LT

1_

4mm
4mm Y L TLIESY
S BT 4mm

Please cut off for 4mm

m Y—IR7—L. AT7)0T—ROyROEDA T

Py RLTLRSEL
s

Please cut off

OTHERLE
AF7YUHH—ROyk

5RO FrsE s aa A AR 2R 4R

Performed Steering servo Rod on step @

LIV R(S)Ra-3)
BEHIIR(S)(Ra-3)
BaII End (S)(Ra-3)

1B EE R

Caster Mount Plate Installation

®-RCTELBIAELLNET,
EEEREHAETRE.

Turn up and down for different degree

3x10mm ;’\gﬁéﬁ . -
T B Omm B e T MECERLT
3x10mm Button Head Screw JPE HRELR =~ I B LS

S ERuME—L e FELTTAD,
T h ” SEEMAAMER,
Pivot Ball e 1 o IS
ST

Note install direction, adjust
to not shake and smooth action.

fRIRARHIIZHHE S

Steering Servo Rod Assembly

R—JLIY F(S)(Ra-3)
BREAHIE(S)(Ra-3)
Ball End (S?(Ra—3)

3x6mm Y ADY1—
3x6mm kR Tmm
3x6mm Set Screw Black | |

& 1mm Z (73 E—
B 1mmAiZE R J—r/
Leave the gap for 1mm -
[R~T X
RR~E

Original size picture

fRIARAFRE RAMRAHIAZAI RS

Servo Arm & Steering Servo Rod Installation

23T - =#1/KO/JR

23T SANWA /KO / JR

25T = JAN

25T FUTABA

-Ij»_

KP= Ly
fABRSSRE ~-._

Servo arm .
3x6mm FAEAZ /@
3x6mm [EIFEIR AR
3x6mm Button

Head Screw

_AY
4.3x3mm J)\— FEOR—

4.3x3mm K] EE?‘H‘(EE)
4.3x3mm Ball End Screw(Hard)

SJFO1 Manual

08 Copyright 2013 (C) STREET JAM Co. Ltd.



#H B 2 A

—hRTHU bk (L)
HW%@E@
Servo Mount (L

H—HRIH U b+ ( )
fAfREGETE (B
Servo mount (R

x1 pcs

x1 pes

No.ABAG

|

A\

AET— 7
CEERET
Double Side Sponge Tape Black x

1 pcs

No.F BAG
3x5. 5xlmm R R—4

@ 3x5. 5x1mm 25 4
3x5.5x1mm Spacer x “r pcs
M3 tyb &
@ E 3mm 4208 2
M3 Nut Black x £ pcs

)
I

R—ILTY K (S) Ra-3)

q
I

e E}_Lif;(s) (Ra-3) 2

Ball End (S)(Ra-3) x & pcs
(CHN .

R—=ILTU R (L) Ra-1)

KE EH;(L)(Ra 1) 2

Ball End (L)(Ra-1) x & pcs
No.F BAG

0 Y 1
3x3bmm A—\y )L
3x35mm E] AR 2
3x35mm Turn Buckle x & pcs

® H—iNDEDFF (7

Tob &
Smm 820E (B)==17
M3 Nut Black -

3x5.5xTmm AN—H
3x5.5x1mm B =107
3x5.5x1mm Spacer

3x8mm MEZ A ‘

3x8mm MEEIRAR
3x8mm Counter Sunk Screw

1

AT7IITR409 FOREHILT

A1 FZYOMENEY
EAEHEE 13X,

Assemble 1 per each side.

R—JLIY K(L)(Ra-1)
BREEHIFR(L)(Ra-1)
Ball End (L)(Ra-1)

R—JLIY F(L)(Ra-1)
BREEHIR(L)(Ra—1)
Ball End (L)(Ra-1)

AR 2REZ &=

Servo Installation

mET—7
.- SEEGES

H—hIUV ML/R)

R Servo Mount(L/R)

_, 3x5.5xTmm AR—H
[--2%7 3x5.5x1mm B85
- 3x5.5x1mm Spacer

3x8mm MFE A
3x8mm [MEEHR 4

3%10mm ME2 3x8mm Counter Sunk Screw

3x10mm MEEIRHR
3x10mm Counter Sunk Screw

HARAAS

Steering Rod Assembly

2mm B LTSN

FE BT 2mm
Please cut off for 2mm

W2

2Zmm I TV K(S)Ra3)
BREEHIHE(S)(Ra-3)

3x35mm A=)\l
Ball End (S)(Ra-3)

3x35mm A] FHIAF
3x35mm Turn Buckle

o ARBEEEE D

- Double Side Sponge Tape Black

L Cajf,j_";%‘%u COL -
R C w1 ) )

—J)LIV R(S)Ra- 3)
ﬂ?Fth(S)(Ra 3)
Ball End (S)(Ra-3)

FLYE 185mm BFD L
A=V 1\WwDILEIE 23mm,
EAEREEA185mmbF,

A A PR R E R E A23mm,

Turn Buckle is 23mm when use 185mm Trend.

Fw R 200mm BEFD

A=y N\vDIE(E 27.5mm,
EAHEE%200mmBE,

A AR R ERE £27.5mm,

Turn Buckle is 27.5mm whe use 200mmTrend.

| C
R o

3x35mm A=)\l A—ILIY F(L)(Ra~1)
3x35mm Al AR BREAIAR(L)(Ra—1)
3x35mm Turn Buckle Ball End (L)(Ra-1)

LG
R e

S

o) —

<« 27.5mm—>»

L AT
ll‘ gl

D —

| e

[R~T X
FRYE

Original size picture

e

FRR~TE

Original size picture

SJFO1 Manual

09

Copyright 2013 (C) STREET JAM Co. Ltd.




#H 5 EH

@ ATPIVTRA0Y FOERDfFHT SRS,

O@THERLEAFPUYTRAOE (R)

5B OFERNERAHRER)
Performed Steering Rod(R) on step {©).

OTHERLERATPIVT 5109 F (L)

145 5 @ FrSE AR sE A ALiR(E)
Performed Steering Rod(L) on step @

MECSERELTTSLY,
AEIEMAMARE,

Note install direction.

TAYRT—L (Tvik—)
AR (L) 2
Front arm(upper) x & pcs

@ JOV R P—=L(PyIN—=) DED{FT mRunzs

SJF F1 )%=y
SJF F1 &4 /SJF F1 Parts

3xbximm h5—
@ ” 3x6x1mm fRER 2
pcs

3x6x1mm Collar x

N—FEOR—JL A6
_.» A6 BREEIRAA(FE)
“,- Ball End Screw(HARD) A6

70V 87— L(FyI=)
AEE(L)

Front arm(upper)

No.B BAG

N—FERR—IL A6
WIJ]]]J]]IB]ZI:) A6 RER (D)
Ball End Screw 2
(HARD) A6 x & pcs

3x6x1mm HT5—
3x6x1mm FRIR
3x6x1mm Collar

SJF01 Manual 10 Copyright 2013 (C) STREET JAM Co. Ltd.



#H B 25 BA

RTFFULGTTVTF4 b+ L)
BTSRRI EE() 1
Steering upright (L) x | pcs
ARFFULGTTVTF4E R
BTEEREE () 1
Steering upright (R) x 1 pcs
A0y bFxTFo— A ¥—b
HERHEIRE 2
Slotted capture insert x & pcs

No.B BAG

O

No.F BAG

eoai
-0

N—RERR—)L M

A4 EREESZHR (BE)

Ball End Screw 2
(HARD) A4 x £ pcs

RATTVVITTIRIL
Lo 2
Steering Axle x & pcs

=)

AFPUIIERY bR—Ib
Bmakit 2
Steering Pivot Ball x & pcs
No.F BAG
3x5. 5x0. bmm R R—+—
@ |] 3x5. 5x0. 5mm B 2
3x5.5x0.5mm Spacer x £ pcs
3.2x5. 5x1mm R R—H—
@Hs_ 245, 5xinm B 6
3.2x5.5xTmm Spacer x U pcs
F*UHEY
BEW 2
King Pin x & pcs
7OV baALRTY VY
BTORIEREE 2
Front Coil Spring x & pcs

L

Alumi BAG

KRRk 6x26
BT+ 6x26 2
Post 6x26 x & pcs

SJF F1)5—=Y
SJF F1 &F44 /SJF F1 Parts

E woviryk

M3 I8 2
M3 Long Nut x & pcs

AT EEREE

@ Zj_-TIJ\/U 7“}754 h@%ﬂa‘ﬁt Turn Buckle Assembly
ATPIVTERY MR—ILB T AT AL—XICEKESICRAELTT L,
A EmR KRR T E R LIRS BN,

Please adjust steering pivot ball to not shake and smooth action.

ARV T Fo—A -

IKIRER IR AFTPYVHERYMR=IL (®) oo —RPOf—

Slotted capture insert N @ ﬁjl'-";ﬂiiﬁk g y o )A\4 f;gﬁ;ﬁ&%ﬁm
PSS )" Ball End Screw(HARD) A4

ATPUITHAN i

AEAE e .

Steering Axle " TT=-ll

ATTPYVTERY MR=)L
ATPIIITPYIFA+ R) B[ BRER
RIS EE)

Steering Pivot Ball
Steering upright (R) =

RUALROBECIELTES, Sif = “ZF . 4

EHNFREIEAE, ATPIIITYTIA R L) I S

Note the angle when lock up. A EE () Pt M
Steering upright (L) I3

2FPUSIPHAN -
AIBEAE

Steering Axle '
A0y hFr T Fo—A Y=
BRI ETIRE

x im T
S

TS 1

\ #]U ) .

@ ATTPIIT 7T 54 FOEDAF 3

-y
'-- -y
3 sy

Slotted capture insert

AT [ BE B e 2

Steering upright Installation

FHAHEICLO>THFrIN—AE
FELTTELY,
BLUBEARERAEEA,

Please use lock in volume to adjust
the camber angle.

3.2x5.5x1mm AN~
3.2x5.5x1mm B
3.2x5.5x1mm Spacer R

S Sr ey A
RTARNEE S

Front Coil Spring B i~ .
; S My 7OV RIMLATUVIRE
gx5.5x8.5mm é/)\;l—ﬂ— ‘ 0o kI AT  3mmELTLREL,
5.5x0.5 Ny 70y v S b e i
3x5.50.5mm Spacer A S-- @ FINEATIEIE R AR A3mm,

Please adjust the front coil spring

* %JEU*EJ. Front Coil Spring

)
King Pin  "~~~.__ ! ‘\‘ *:55 to 3mm.
el \ N\ 3.2x5.5x1mm AR—H—
Y 3.2x5.5x1mm B 5
Te- K 3.2x5.5x1mm Spacer

" 3x5.5x0.5mm AR—H—
3x5.5x0.5mm E fy
3x5.5x0.5mm Spacer

EEFRRE

Post Installation

A 6x26
- ___——-":'—, [E FE+£6x26
- R Post 6x26

@ RADERD

M3 OVHFy b
VRESZ: A
M3 Long Nut

R
} il

3x8mm MEA L
3x8mm MEERKE

3x8mm Counter Sunk Screw

SJFO1 Manual

11 Copyright 2013 (C) STREET JAM Co. Ltd.



#H E 25 BA

No.G BAG

TIONRE—
R 2
Adjuster x £ pcs

El7=\'—*v w7

Lower Cap x 2 pcs

D) E—r—2
Silnder Case x & pcs

PEPYVAZ PAN

Shock Shaft x £ pcs
aZﬂj') vy
B
Spring X 2 pcs
P2
35
% ERing x 4 pcs
VEPY P2 PN I
BRI F0R 4
O ring for Shock Shaft x “r pcs
~y REry TR0 VY
EEROR

O

Oring for Head Cap x 2 pcs

FORRE—R0Y VY
AREERAOIR 2
Oring for Adjuster x & pcs

.
& P
@@=
(WDF—1E))
<\ & D ( ﬂ
(WDF-4) (WDF-9)
[sa] e}
Of=giler=—
(WDF-3) (WDF-8)
é %D
o=
(WDF-2) (WDF-7)
me!
oc— @b ]
(WDF-1) —/ (WDF-6)
WDF/X—
WDF & 4

WDF Parts (Damper Parts) x 2 pcs

YyaAVvEIR=FA L

HEH 1
Damper Silicone Qilx 1 pes

ZAIEY)

2 RENFET,
HEZX

Please assemble 2pcs.

PIvAR— FFIO'JJ’J :\

RERA

O ring for AdJuster

ANV EEDFET,
ZE

ﬁ}E/E
Please apply Damper Oil

\—DH#HIIT

BEES

Silnder Case

2avh w7 oYV
BEEFAOR
A7Fvy 7 O ring for Shock Shaft. (f
T=
Lower Cap__

2715 — (WDF—4)
BRZEE IR (WDF-4)
Slider (WDF-4)

BONR—F1INDANT

ABEDET EANVETICESF AN =/ ESEETAN, TL—MEEHES

-

5‘/1( AAINEEDET

ﬁl }Elﬁ]
Please apply Damper Oil

HERERAES

Oil Damper Assembly

SS

FZER (WDF-1)
Spacer (WDF-1)

(o

Ay FIYFS(WDF- 6)
HI#28ES (WDF-6)
Rod End S (WDF-6)

Yavh e b
Shock Shaft

Yayh v MROYVY
- g& E*gfﬁﬁ%% k Shaft.
W K Y _ ring Tor OC! a
EARyWDF-2)  Y3fEryT (WDF-10)
2 (WDF-2) EEUDE) o) L BT
Piston (WDF-2) P | =i
\ Please apply Damper Oil
RETR
djuster
1} h#vﬁﬁﬁo'}/j
[0} mg for Head Cap
IUH=r=2 AR—1—(WDF-1)

=

,\ SUN-A1 IV EENET,
ZE i

i’El

Please apply Damper Oil

@y

BRHAEATR

Damper Oil Filling

EARVEPOE ETFICEINL. A IDFOTIaEREET

He

ZE, HEEBIITE XKHEERR ELRR. SEEEERNMETRY EhENREEKRSILE,

Assemble 2 together. Place piston to buttom with full Damper Oil and seal with plate.

Move the piston vertically until bubbles disappeard.

EANEEETTAL ARy TEEDIABES  HINEA U T 49D/~ - F TRV ENET,

HEEBERES, HBLEEL. G HRMMUEmRER,

Place the piston to buttom with Head Cap. Wipe off the spiled oil by tissues.

23D v MES|DAROTCIRAET
AVN=FA N EANET

1R RIRTEHIBARY

ARAE RS A BRI,

Pull down shock shaft

to pull damper oil into

damper case.

FL—hWDF-3) |
fR@I% (WDF-3) \l/
Plate (WDF-3) ‘\\\

EARVEDAKNELFICEINL,
FANOROTAEREET,

T;ﬁé% 1212 THE,
ERERREER AL,

Moving the piston slowly up

and down to eliminate bubbles. %j

| Ay F¥F vy (WDF-10)
% (WDF-10)
| Head Cap (WDF-10)

Ve AN elv s Al ol

FRELTOYRIY RS (WDF-6) Z#d 41T,
INDGEIREEAR, FHIAREES (WDF-6)#EEE 2k,
Assemble Rod End S (WDF-6) and be careful

not to hurt the shock shaft..

g7\7"J/’J

£

Soring N\
1JF—F— (WDF-5) PN

38 %% [&] 3 BE (WDF-5)
Retainer (WDF-5)

SJFO1 Manual

Copyright 2013 (C) STREET JAM Co. Ltd.



Upper Deck x
E FHREEE 1
Antenna mount x | pcs

RTARZAR(S
No.B BAG

1B 2B
TYN—Tv¥
LERIR 1
pcs
) 0oo) =@
l';'} ' Body post (S) x 2 pcs
ToTHIIUb
4.3m ERy FAR—IL
[:I]]I 4. 3mm Bk
4.3mm Pivot Ball x

2 pcs

)

©[
R—JLTY R (S) (Ra-3)
ﬁ“ﬁ?i*;(s)(Ra 3)

Ball End (S)(Ra-3) x
No.F BAG

0 om0

3x3bmm A—\y )L
3x35mm ATEHHIR
3x35mm Turn Buckle x

G
I

4 pes

2 pcs

LERRMEE

@ 7“}/ ‘3_ j__"‘y$0)%ﬂa,~ ll_L T Upper Deck Assembly

Antenna mount

4.3mm ERy pR—)b
4.3mm Bk
4.3mm Pivot Ball

4.3mm Eivy pRk—)b

4.3mm BRkEk

4.3mm Pivot Ball
o

ETAAE© |

Body post (S) G =
Jl V—T Y% /I\ e

TT'TTX ~(S)
Body post (S)

Upper Deck 3 | | ]
3x6mm FAEA 5 2.5x5mm ﬂ]ll:;( 3x6mm MER (E) 3x6mm FAEZ
3x6mm [E|EER 4R = 2.5x5mm [MEESRHh 3x6mm MEER K =— 3x6mm [E|FELRHE

3x6mm Button Head Screw 2.5x5mm Counter Sunk Screw 3x6mm Counter Sunk Screw

L ER IR %

Upper Deck Installation

@ 7YN—TyEDERD

3x6mm FAER
3x6mm [EIEEIR %

3x6mm Button Head Screw

[}

@ 7“}} Q_T_.[Aa)l%ﬂa}ﬁt Uj:pi%%tfri]ﬁ;\ﬁsimblv
2 REDFET,
HEZX,

Please assemble 2pcs.

Y se— |
C“\\- T T < [[O)

R=JLTV F(S)(Ra-3) R—=JLTV F(S)Ra-3)
BREAHIE(S)(Ra-3) BREAHIE(S)(Ra-3)
Ball End (S)(Ra-3) Ball End (S)(Ra-3)

3x35mm A—>)\w)L
3x35mm A FHIiR
3x35mm Turn Buckle

G

26.5mm
[R~T
BRHE

Original size picture

SJFO1 Manual

3x6mm Button Head Screw

Copyright 2013 (C) STREET JAM Co. Ltd.



# 5 EH

@ PYN=T— LD SR,

BDTHERLETYN-7—L
EHER DR TR LIRS
Performed Upper Arm on step @

\ ) BTERLETVI-T—L
SR O TR LIRS
Performed Upper Arm on step @

@ ZAAWEYN—DERDfF T SEEEREEE

BDTERLEAAIA V=

15 5k FT ST AR R R R 25
Performed Oil Damper on step @ @

B TR LA/ IAVIN—
TSR O REE TS
Performed Oil Damper on step @

SJFO1 Manual

14 Copyright 2013 (C) STREET JAM Co. Ltd.



#H B 25 BA

No.D BAG

dm FABUFY R(TFTUD)

4nm [ ERAZIE (M%) 2
4mm Nylon Lock Nut(Flange) x & pcs
No.H BAG

dom FABUFY R

4mm 2 BESZ1E 2

4mm Nylon Lock Nut x & pcs

5x7x0. 5mm < L

No.E BAG
— 85077 R71) 2% (8x5x2. 5mm)

85027 B 4
850ZZ Bearing x “T pcs

105022 A71) 247 (10x5x4mm)
O 105022 B 4
1050ZZ Bearing x “r pcs

@ ﬂ 5x7x0. 5nm Efy 4 J
5x7x0.5mm Pet Shim x “F pcs |

@ R —IVOEDFT fEvzE

RPIVIWHRA— IV OK(FEH (CREEIC[F FD LIICERDAFHFTIZEL,
4mm FAOVTY MIFERICRETHH TS,

A AR R b B2 A ERAERDLAE

1% 4mm EREIRIEREE EEEIE

Be sure to put the bearing onto the Wheel and
firmly screw the 4mm Nylon Lock Nut to the end.

BRI REE,
Win RERIE R A ML E G,
ERITHE,

Tire and Wheel are not attached in this kit.
Please purchase them seperately.

' i R
RLYE 185mm B 422 NE;/?on Logck I\iut (Flange)
EARIEA185mmBEF
185mm Trend

RPYY
LS

Bearing  5x7x0.5mm VL
. . 5x7x0.5mm 5
L7 5x7x0.5mm Pet Shim

KPYSY -
Bhx

Bearing
ERTERA—ILCEDST

K7 (85027 / 105022) BT T LY

SEIRIE AT FAAVERAE, SR ARBhAK (85022 / 105022),
According the Wheel to use Bearing (850ZZ /1050ZZ).

4mm FAOVFYH
4mm fERESRNE
4mm Nylon Lock Nut

FLY R 185mm B

EAEHEE A 185mmEF
185mm Trend

L E 200mm B ~

A HIEA200mmEE _<ami
\ 200mm Trend A

5x7x0.5mm YL\
» 4mm (% JE BEURNE
! 5x7x0.5mm Pet Shim
A
S B

~ * | Bearing
~6a_ 2 RPYVY
e/ H
/ Blearing

ERTERA—ILCEST

R7VJH (85022 / 105022) % ZEFEL T AL [ é
SEIRIE S FIMAE, SR RIS (85022 / 105022)., / @
According the Wheel to use Bearing (850ZZ /1050Z2). Amm FAOYF9 -

4mm fEFELRIE
4mm Nylon Lock Nut

kL K 200mm B

A %56 A200mmEF
200mm Trend

SJFO1 Manual

15 Copyright 2013 (C) STREET JAM Co. Ltd.



# 5 EH

@ ESC EXR{EHEDERDFT (T ESHELENER.,

ZIEH ESC
HE o SRR
Receiver ESC

SJF01 Manual 16 Copyright 2013 (C) STREET JAM Co. Ltd.



= wan " 1/10th SCALE RADIO CONTROL
R EEE

= g5

1 I\ - 4 \J/ |\ - 7 rj |\ @ EJﬁ %Ek A@j}Et/fof*'ljfiﬁuﬁToe —out.
Y= Z1— M BICHD e ZRERR LTS,
FHERARFEES NN PELE,

Make sure the servo is in neutral.

B/ENET / b=7Dh
853 /5ME

Short / Narrower Toe—out ¢

~N Qe
s/ y IC, S
/ \
= <7:;'9i'9“/ -y
/ Iic:nﬁge( qu\{I%e Toe-in

EHENENDS—V NI EEERSET, AV / b= ERETHENTHETT,
SEEE AR A IARR LA NE / SME,

Adjust rod length by rotating the turnbuckle, until the wheel pointing inwards (toe—in) or pointing outwards (toe—out).

2 #‘\7\/} ‘I_ﬁ @EEJ i.T_Eﬁ-c L%ﬁ??iaéz‘%mbeh

AT7IVTERY MR—ILORLAHETIOY MY N—AZRAEL LS, *AT4TFy
YN—EREPTIIERY MR—IVERIC, LT [CRFRICHBSETISL,
FBUERNRGKEAMERABIER, ZRMAERMENEEFERARGKEERSH B,
ERADANE AR BRI R BRI D — B,

Please follow the lock in volume of Steering Pivot Ball to adjust camber. Please luck in steering Pivot Ball

more if want to increase Negative Camber volume, or luck in Steering Pivot Ball less if want to reduce
Negative camber volume.

3 E _lgj 0) EH ﬁ_T_Ek ;\izj;'%:??iat%y height.. 4 ¥7 tt (:O ll \T Eﬁﬁéﬁtﬁfgiagrams for selecting gears.

ERAICLIRUESRZERM VY- MEERLTIEE, FT7EERTIHOEESHRU TS, 93T AN—=FT7 08
EAFEHERBERNREESANAH. ESREREEE A 93T K5~ 93T Spur gear
Make sure both side is using the same ride height insert. Make sure both side is using the N N N

same ride height insert. EZAy Fytt Ay

C C £yt
BEIEh @Rt | |KEIE% A%t

EEE@%H@%‘/&— F Omm - 2.5mm Azt AT Formula Pinion gear | Gear ratio | | Pinion gear | Gear ratio
FREEEFANM 0mm - 25mm P 20T | 4.65:1 25T | 3.72:1
Ride Height Insert Omm — 2.5mm - . .
) \ ) . O KEEEE R /Sour gear teeth . 21T | 4.42:1 26T | 3.57:1
Ee— 1 21 [a20]|[ 27 |34
i : B
EZEBEREIEL /Pinion gear teeth 23T 4.04:1 28T 3.32:1
241 3.87:1 29T 3.20:1

— = Bl FEREEEE
5 7“}?74 |\ 0) EJEI g ﬁ@%ﬂtﬁright.
FPH2 %I PRI 3V Axle shaft position (ATPUVIFADILDEE) %
EFETIETEITAVIERITIENATEETT,
SHMENAE (AT REAOEEAM ), FTLUREREAR,

User can change the setup mode to transform the Axle shafe position
(steering Axle installed direction).

R YOEEICHNDECERZRETSENAHETT,
A LR E R R E S,
Can follow the diameter of tire to adjust body length.

FHZRIY—Fy AT EERY—FV AT
EAERMIEEE BEEERMNEE
For technical circuit For High—speed circuit

SJF01 Manual 17 Copyright 2013 (C) STREET JAM Co. Ltd.



AL 2F (1. 5mm)
AERF 1
@ 1.5mm Hex Wrench x | pcs

ABLYF 2m)
NARF 1
@ 2mm Hex Wrench x pcs
= JYR
(Co) A 1
Tl @Greasetgx | pes
R=ILTITYZR
it AP 1
[MTIY e BallDiff. Grease 1gx | pes

VEPZ D7
i ) 1
@ Damper Siicone Oilx | pes

AET—7
EmERRT
@ Double Side Sponge Tape

Black 20x60mm x 1 pcs

+FLUF
+EHE 1
@ NutWrenchx | pcs

Dl/ ’;"—“//i'y’ﬂlzl/“/:ﬁz_/_\]

AFRAIRIRF

@ Turn Buckle Wrench x 1 pcs

3m FABRUFY b
RLUNETE A

@ @ 3mm Nylon Lock Nut x 2 pcs
@ZaSA4

5mm R+ TE Y
5mm RA§ 3
@ 3mm Snap Pin x J pcs

Vs

No. B BAG
N—FEDR— }L A4
M ERBEIRAR (
. MIMHIB]:O @ Ball End Screw

(HARD) A4 x 7 pcs
Nn—RrEDR— }l/ A6

A6 EREESTHE (.
. MHHHHEB]:D @ Ball End Screw

(HARD) A6 x 6 pcs

4.3x3mm /N— KEQR— )
( Djlllll 4. 3x3mm ERBELE #(FE) 1
@ 4.3x3mm Ball End Screw(HARD) x 1 pcs

265mn %y TR 21— (SIFS036)
@ Etmmmm 2x5mm7 BBER 4L 2
@ 2x5mm Cap Screw Black x & pcs

JL (SPH008

3xd4mm FAE R
3x4mm [EIEEIRHK
@ 3x4mm
Button Head Screw x

% 2pcs‘

3x6mm FAE R
3x6mm EIZEIRHE

@ 3x6mm 1 3
Button Head Screw x pcs

©F

3x8mm [EIEEIRHK
@ 3x8mm
Button Head Screw x

OF |

3x8mn FARE R
4 pcs

Ix10mm FNER
3x10mm [EIZESR A
@ 3x10mm

ol |

Button Head Screw x 1 O pcs

3x6mm I E R
3x6mm MEELEHL

@ 3x6mm 1 2
Counter Sunk Screw x pcs

OX=|

3x8mm M E R

@ g 3x8mm M EEHRHL
@ 3x8mm

Counter Sunk Screw x 1 O pcs

3x10mm ME R
@ 3x10mm MEALEH
g. 3x10mm
Counter Sunk Screw x

2 pcs

4.98mm ERw hR—
4.98mm Ek¥E 3
@ 4.98mm Pivot Ball x J pcs
1.6x5mm 4y FRH 1) 21—
1.6 x 5mm A EEIE A 6
@ 16x5mm Cap Screw x U pcs

JL (SPHO10)

© U1

© [Jmm

2.5x5m ILE Z (SJFS037)
@ 2.5x5mm MEE4EH 4
@ 2.5x5mm Counter Sunk Screw x & pcs

4.3m ERy bR—)L (SPH009)
g

4. 3mm kB

@ 4.3mm Pivot Ball x 4 pcs

| (e

p
No. F BAG

)
@ Steering Pivot Ball x 2 pcs g: gig g:}m g;—ﬁ— ® 3. 5):'1 Sn;r}r: fpacer x O pes
g- SUFs0) . Space; pcs @ E L4 ls\;lng ﬁgi Black x 2 pcs
T RFTYLETHRAN

Lk 2
@ Steering Axle x £ pcs

Al

3xb. 5x0. brom R R—+
3x5. 5x0. 5mm E&p 4
@ 3x5.5x0.5mm Spacer x “F pcs

— (SJFS018)

(SJFS032) @ |]

i [C T T S RT T
3x35m 5— /;u'm (SJFS028) PY E'rgiﬁfé%fz | — 1) :ifﬁt ¥ SJZFS°3°
3x35mm ATFHHIR )

@ 3335mm Tum Buckle x4 pes Spring X & pcs @ King Pin x £ pos

3x5x0. 3mm > Ly
3x5x0. 3mm 6
@ 3x5x0.3mm Shim x U pcs

63022 A7) 2% (6x3x2. 5mm)
630ZZ &

@ 630ZZ Bearing x 2 pcs

105022 A7) w4 (10x5x4mm)
105027 &% 4
@ 1050ZZ Bearing x “T pcs

85022 ~71) %7 (8x5x2. 5nm)
85027 &K 8
@ 8502Z Bearing x O pes

Vs

dm FA4DOF Yk
4mm FEFEIRIE 2
@ 4mm Nylon Lock Nut x & pcs

5x7x0. bmm < Ly
5x7x0. Smm B 6
@ 5x7x0.5mm Pet Shim x U pcs

SJF01 Manual

Copyright 2013 (C) STREET JAM Co. Ltd.




A Vv Tk (SIFS027)

Ty 1
@ Main Shaft x I pcs

dm FA4BRUFY M(TTUD)
4mm FEFELRME (D1i%) 3
@ 4mm Nylon Lock Nut(Flange) x J pcs

106022 ~71) >4 (10x6x3mm)
106027 8% 2
@ 1060ZZ Bearing x & pcs

115022 ~X71) 2% (11x5x4mm)
115022 #hik 1
@ 1150ZZ Bearing x | pcs

128022 ~71) 2% (12x8x3. 5nm)
128022 87 1
@ 1280ZZ Bearing x | pcs

3x6mm £y Y1) 2—
D 3x6mm Jtﬁﬂ?‘f% 1
@ 3x6mm Set Screw Black x 1 pcs

3x3mn 42y R4 1) 2.— (SIFSO15) (SIFSO16)
3x3mm 1k {24k 3
@ 3x3mm Set Screw Black x J pcs

1 2x13mm =— KJLE > (SJFS016)
2x13mm $H&t 1
@ 2x13mm Needle Pin x 1 pcs

=R A 2
@ Diff. Ring x & pcs

T2 2% (SJFS033)

/% (SUFS034)
MAEE 2
@ Spring Washer x £ pcs
7 7R — L (SJFS035)

SRR
o @ Diff. Ball (Chrome) x 8 pcs

No. G BAG

TOvRE—
HER 2
@ Adjuster x & pcs
DY#ij

(] Lower Cap x 2 pcs
DU HE—lr—2

HEES 2
@ Silnder Case x £ pcs

2ATVY
L33 2
@ Spring X & pcs

23y eI MR LY
(© BEER0E 4
@® O ring for Shock Shaft x “r pcs

Ay R vy TR0Y Y
EEROR 2

@ Oring for Head Cap x & pcs
TN RE—R0 VY
HEBAEOR 2

@ O ring for Adjuster x £ pcs

Eyvy
% 354 6
@®ERIng xVUpcs
PEPYMAPAS

BER 2
@ Shock Shaft x £ pcs

=, o]

(WDF-5) (WDF-10)
) N
(©)« p© 11
(WDF-4) (WDF-9)
s 5 @i
(WDF-3) (WDF-8)
s sle=
(WDF-2) (WDF-7)
9
(WDF-1) -/ (WDF- 6)
WDF/\—+y

WDF 5 ¢4 2
@ WDF Parts (Damper Parts) x £ pcs

SJF01 Manual

Copyright 2013 (C) STREET JAM Co. Ltd.



http://www.streetjam.co.jp

L3y MIE—EB Speed Passion Ltd. &)=Y RUEREH T/ V& )—YH, Speed Passion Ltd.. HRE#HT /) VERBODIZERINTENET,

FHIEE R —ED5) Speed Passion Ltd.. XENON RACING 8K E#-E E Speed Passion Ltd., XENON RACING # %R,
Parts with dotted line marked in manual are made and authorized by Speed Passion Ltd. & XENON RACING.

XIREOE &G FERALEFER,
NIREBHBHETER, XGrey parts are not used.

20V b7—L (7 v/3—) (SJFS021) HERERA U — k (SJFS025)

AR (L) SHEES AR 2
@ Front arm(upper) N (M @ Ride height insert x & pcs

AIEE(T)
@ Front arm(lower

)
RFT VT T —1(SIFS022) ' L
O O ﬂ@il. !3 I
H—7K7 — L (SUFS022) @ Steering arm
1;15&%%?%’5’% (23T125T) @ =
@ Servo arm(23T/25T —§ — Do
o = ¢
3
@D o — )] ()] @) =
I L 5 (]
Qg RGP es
Rk e AT i
n & E G a = %—»u*“
F—KTHY k(L) (SUFS022) F—HwHy kR (SUFS022 @ Steering bridge @ Ra Parts (Kit Ball End) x 2 pes
RRBEEE (£) RIRBEEE (5)
@ Servo Mount(L) @ Servo Mount(R) ;j;z ;;x b (8) (SUFS023)
AZFYLIT 9T b ®) (SIFS024) @ Body post (S)
RIS (5) B
@ Steering upright (R) |§5} =
ro1 (@) mminnm @£ _ x | pes
S S co0]
| X 1 pcs |5,| ]
=714 FA—XT 64P93T TUFFTH Y (SIFS023)
(XENON RACING G64-0093) KEERE
ALHH64PIIT @ Antenna mount
@ @ Perfect Spur Gear  x 1 pcs
ZIT 7T YIS HOSES R0y RE5 TF o 4= b (SIFS024)
AR . RIFEREIRE
| @ Steering upright (L) @ Slotted capture insert 1
————— N ——— T — W3 85+ h (SJFS026) X 1 pes
b L. o sxie Ery bAR—)L (SIFS021)
3x6x2m 55— (SJFS026) . @M3Long Nut preoy
3x6x2mm fRiR 3x6x4mn F15— (SJFS026) - 3x6x3mm H5— (SJFS026) @ Pivot Ball
@ 3x6x2mm Collar 3x6xdmn RIS K L7 3x6x3m [RIE
~ @ 3x6x4mm Collar . @ 3x6x3mm Collar
3x6x0. 45mm 15— (SJFS026) Ss. memmmmmmmmaaa- R Y memmemsecssscssscmessae———. 3x6x1mm 55— (SJFS026)

osonemea @ OO0 O© || @O0 O O Oigurm.

o o
o o
FrRA—IIUNTL—k 70— (SJFS026) R—)LL— k7 78— (SIFS026)

tE A EEE () _EBRIREE
@ Caster Mount Plate Narrow @ Ball Sheet Upper

SF Fl/i—y

SJF FIE# 2
@ SJF F1Parts x £ pes

K=Y — ka7 (SIFS026)
TEKERE E R
@ Ball Sheet Lower

SJFO1 Manual 20 Copyright 2013 (C) STREET JAM Co.,Ltd.



http://www.streetjam.co.jp

R kLT L— b (SIFS003)
®IEHE
@ Bottom Plate x

1 A EER
pcs

TER

@ Arm Lower Plate x

A v — (SIFS002)

@ Main Chassis x

A7 7—L7L— Ik (SJFS006)

1 pcs

1 pcs

O

T 9 I8—T v F (SJFS004)

LERIR
@ Upper Deck x

1 pcs

(SJFS005)

1 pcs

EF—RA—IYIVTUN—
BEEEE L ER
@ Motor Mount Upper x

YT 94 0TI (SIFS007)
BREEE 1
@ Rear wing mount x 1 pcs

ToTFFvyT
RigE
[ @ AntennaCap x

1 pcs

ToTHIA4T

1 KRE

1 pcs

@ Antenna Pipe x

=
o
Y74 227~ (SIFS009)

@ Rear Damper Stay x

| ©

1 pcs

RR b 6x26 (SIFS008)
[EZE 4% 6x26 2
@ Post 6x26 x £ pcs

3x6xdmm HS5—

@ 3x6x4mmbRIR

[ | @ 3x6x4mm Colar x 4 pCs

B

(SUFS017)

ATTYDTRZ b (SIFS013)
Hat 2
@ Steering Post x & pcs

FRARUYIVT =LY M U — b (SIFS014)
REBEEHE 4
@ Suspension Arm Mount Insert x “F pcs

@ Motor Mount x

(Fpm

6x11mm 5 —AR—H—
6x11mmiRIR

@ 6x11mm Collar Spacer x

RA—LTHTH—
RS AR
@ Wheel Adapter x

E—5—7 > b (SIFS010)
E2ERE 1
pcs

(SUFS015)

1 pcs

FIIY RExy T (SIFS016)
EEREE 1
@ Diffendcapx | pcs

(SJFS015)

1 pes

1o
.QSQ.

E—4—Ky K (SIFS011)
R [E] E 1
@ Motor Pod  x | pes

O

TS U HASIFS012)
ERENA 1
@ Diff House A x | pcs

ﬁ

FINGSUHBSIFS012)
ZEREMB 1
pcs

SJF01 Manual

21

@ Diff House B x
Copyright 2013 (C) STREET JAM Co.,Ltd.




/E, %’:?thecr SCALEH%'DPI& CONTROL 47 4 At )_,?_\ b=l
FORMULACAR  Name Date Air temp.
a—2X 7177»b[j ﬁ—&vb[j BE
Track Asphalt Carpet Humidity
ByF4YIY—F SRR YD BERE
Ver. 1.00 Track condition Track temp.
+
- \ V7% 7 b ) . L
| o, ° 33 Gy i)
— v ME
Toe angle (front) Steel (kit standard) D
] .
H—RY FT¥3V)
9 3 Carbon fiber (optional) D \ /
= FRrY (FTVav)
N Titanium (optional) D
Il
E > (;) B .
) £90 © |3
E ® a © —— o)l a H m | %
®© o % :C] =
| e ( L o
U J] D 2 F
o O Eﬂ ol ®© \ :o
f i @ Q =
= S 0 © © ° o
D =
= © [ —> = I g -
5|1 © € = =9 J| L/
Nl !P:E \ NN © @ © %
— N 5
1t © = 5
2
&) O
i ‘ 7N —T— L3 [ ‘
(/ \) D @ D Upper arm mm
) AVF—=rRIV3Y \ /
_ Insert position
Ny7l)— Mimsgenrx Ova—torz
Battery Standard size Shortly
NyFU—RKIvay  [um evs— Y]
Battery position Foward Middle Back
FORV AT MDY TYTSAEI YA R=V77 (i (453v7 (zot
7 ; e Balldiff Standard Ceremic Other
Axle shaft position Upright position
\*
TYTSA AR~ — f
Upright spacer N .
YNNIV RE
4 Rebound stroke
FrN—KRIav IJOVRRTYVE
Camber angle position Front spring
Soft Medium Hard Front mm Rear mm
ok [ z77n ek Ground clearance
v RE—IHY R TL— b SERMAEAL Y- b O

RA—=IVA 7€V
Wheel offest

Caster Mount Plate

& (10°)

Ride Height Insert

Damper Motor Spur gear P T Pinion gear P T
7O hRA—IL g Y IOV ke vE
+ Front wheel Front tire Front tire diameter mm
E —_—
= — mn kA —)L B XA iR
* Rear wheel Rear tire Rear tire diameter mm
| L2k 7 KT SOvk ALY gy
Piston _ hole(s) Body Front wing Rear wing
FAIV & Iy T — 2Ty 7y TEl
0il # Battery Best lap Traction Compound
AT AE
A Spring Mermo

SJFO1 Manual

22

Copyright 2013 (C) STREET JAM Co. Ltd.



STREET JAM CO.,LTD.
M

3\:\5\§1 , Kitarokkoudai , Nishinomiya City , Hyougo , 651-1413 JAPAN
E- a/il . info@streetjam.co.jp
Home Page : http://streetjam.co.jp

HAESHAN— v L

T651-1413 EERBEEMIL/NEE 3-35-1
E-Mail : info@streetjam.co.jp

Home Page : http://streetjam.co.jp



	SJF01_P00-24_all_re4



